Volvo

Parts

Vechicle information

Model year: 2003
Engine: D5244T
Transmission: AW50/51 AWD
Steering: any
Body style: any
    Code Part number Qty Name Additional information PS
    1 8250451 1.00 Helper frame incl.bushings
    1 Reference to subgroup 0.00 (subgroup: rear suspension Bushings L.H. AWD )
    1 Reference to subgroup 0.00 (subgroup: rear suspension Bushings R.H. AWD )
    2 981327 1.00 Sems screw
    3 30714701 1.00 Control arm, left
    4 986931 1.00 Eccentric screw
    5 31201493 1.00 Eccentric washer
    6 985870 1.00 Flange lock nut
    7 9200217 1.00 Stay
    8 985870 2.00 Flange lock nut CH -186579
    8 985903 2.00 Flange lock nut CH 186580-
    9 985057 1.00 Flange screw
    10 30666467 1.00 Bearing housing, L.H. incl.bushings
    11 981327 1.00 Sems screw
    12 985058 1.00 Flange screw
    13 30676099 1.00 Stay, left
    14 985061 1.00 Flange screw
    15 985062 1.00 Flange screw
    16 30666533 1.00 Control arm, lower
    17 985201 1.00 Flange screw
    18 982847 1.00 Flange screw
    19 30666394 1.00 Link
    20 31277952 1.00 Bushing
    21 985903 1.00 Flange lock nut
    22 30714569 1.00 Bracket
    23 983402 1.00 Sems screw
    24 985055 2.00 Flange screw
    24a 986445 2.00 Washer
    25 985306 1.00 Sems screw
    26 31262069 1.00 Cover
    27 987175 6.00 Retainer
    28 985457 8.00 Sems screw
    29 30639855 1.00 Protection, L.H. AWD
    29a 985743 4.00 Flange screw
    29b 986500 4.00 Washer
    30 982991 2.00 Retainer
    31 30639301 1.00 Protection
    32 31201701 1.00 Dirt deflector kit FOR 9492649
    32a 8634448 1.00 Dirt deflector
    33 986501 2.00 Washer
    34 985868 1.00 Flange lock nut
    35 982793 1.00 Flange screw M8x16
    36 30647009 1.00 Protecting casing FOR 30645230
    37 985868 1.00 Flange lock nut
    38 986501 1.00 Washer
    39 Reference to subgroup 1.00 Hub (subgroup: Rear wheel brake L.H. -2002 AWD )
    39 Reference to subgroup 1.00 Hub (subgroup: Rear wheel brake R.H. -2002 AWD )
    39 Reference to subgroup 1.00 Hub (subgroup: Rear wheel brake L.H. 2007- AWD )
    39 Reference to subgroup 1.00 Hub (subgroup: Rear wheel brake R.H. 2007- AWD )
    39 Reference to subgroup 1.00 Hub (subgroup: Rear wheel brake L.H. 2003-2006 AWD )
    39 Reference to subgroup 1.00 Hub (subgroup: Rear wheel brake R.H. 2003-2006 AWD )
    40 30782822 1.00 Position sensor
    41 30795433 1.00 Bracket
    42 30666537 1.00 Bracket
    43 8672121 1.00 Link rod
    44 985866 2.00 Flange lock nut
    45 986197 2.00 Six point socket screw
    46 977629 1.00 Blind rivet
    47 973885 2.00 Blind rivet
    48 983750 2.00 Cable tie
    49 8622624 1.00 Wiring harness
    49 8688660 1.00 Wiring harness active chassis
    50 985659 2.00 Flange screw M12x110
    51 30650571 1.00 Bracket
    52 985189 1.00 Flange screw M8x55
    53 987445 1.00 Sems screw M14x100, CH 173000-
    53 983402 1.00 Sems screw M12x100, CH -172999
    54 30714566 1.00 Dirt deflector, left
    55 979878 2.00 Blind rivet
    56 985868 2.00 Flange lock nut
    57 986501 2.00 Washer
    58 983349 2.00 Blind rivet 4.8x24
    59 999605 2.00 Sems screw CH -278380, M10x65
    59 30741287 2.00 Sems screw CH 278381-